--.- ..... !I.}/o‘

oS T TP
E SWINGMASTER »
= S|

X o,

R e 5

07y T
<Ll

SECTION O

OPERATOR'S
COMPARTMENT




Q _\N — Q 06—+Z~+ ava

‘ON ONMY¥Q ME A8 Nuva

0817S 300X 04

NOILYTIVASNI Lv3S

IS109 SIONITY *Xi¥d NIDINVY

3NNGAY 3SONTIN Styil P -/+ mzom_._m.muﬁ
NOILVIOIOD YILSVINONIMS SINVTIL

8=1,33s
ONWYYQ TIVOS LON 00
SIHONI NI 34V SNOISIGNI

A3D3dS LON SIINVYII0L 304 1~
NOILYJLIOICS YILSYRONMS T3S

STONY
=/+ STVAR30 39Vd L

nouvTvLsn (D

)

i

.6\\)/ )\

D)




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 1
MODEL SL180-13 SWINGLOADER OPERATOR'S COMPARTMENT
ASSEMBLY
NUMBER DESCRIPTION

1803533 OPERATOR'S SEAT INSTALLATION

ITEM PART QTY
NO.. NUMBER DESCRIPTION USED
2 1806865 SEAT ASS'Y 1
3 1800454 H.H.C.S. 3/8-16 X 1 1/4" LONG 4
4 1800568 3/8" LOCK WASHER 4
5 1803535 SEAT SWITCH 1
6 1803536 SEAT SWITCH MOUNTING BRACKET 1

SWINGMASTER CORPORATION

11415 MELROSE AVENUE TEL: (847)451-1224

FRANKLIN PARK, ILLINOIS 60131



E) "
.3“4\3&"&%”130”“&3!! OLTIOY 40) ACRS @Y § € DAL 5 WG SION IO w0 WL @
A5 we

30k Sy L et 60/€Z/0} :31va 343 o 9 o 0 0me vt e TR

RNt Tedai0 SATMN (( 20I8 ¥ Doy 2T, WNOTONG {9
0 — 4 . . Y08 CRPTO0M? A¢ N0s v NBOWT SAXPINC T (%
Tow o 825'940°S 1'S'D SO0 M1 O IRIVOY TN vy ¥ e 20 (VIS B4 s
% .wﬂglﬂﬂua TN Jor SR NP SLTIF (W 105N Y WO WY
= ™~ . UVOEKCr KYD OHY AN D LiviDe AW TTONING] 1
=) NOPETS WOIMIN W BCHS WY BIOWE - OW (VI8 0 Y R
5 O 5 TR ST hgﬁ:giaaﬂnﬂalfuilohﬁﬂmc
TSARTG | TEaT WY veisn e LAY Gma e e | ¢ Prakm Pwn
e Tt oe e 5 oG o9 wown som |+ | T gn’ili\!;gscﬁp
| S5, JUUAIN | s w00 Sy 4 wENA 3 NEYWAY 10vid ONENAON
" N | TN 80 €19 T s 0/e ¢ e TN SRR | b W dT118 ivs
[ 3T}
{ues)
«OSR
; (i od]
{714 oI Tadss 40T [
P50t No = g ASNG AAVIH . 9i7% 62 PR
EIBH050Y YOGS AING ;‘U.I ——{g91] /1 9 ) o2 . nMWnﬁ.wmthhn
NOILISOd 1SOMRY R NI ._ﬁ.x o 14 . f nun o
1V3S 123143y SNOISNIN -+ | o \83.28 | e
. (os)et = —in ——,
/o - * H
SLOC0L N ¥9C0; N
Y3A0D Ny

MO0 NEv
FOHSAOT Wi

YVISOL Nat
N BB

) TOV 11004 ‘1oH ....aﬁ..a._w - 4

t@ m .qkﬁ.

30 o R/S N —
9701 :&\
£S5

Iy OUSAOT WY 1 01 g

Ou
[cs0) v,

{rszl sn xvn 00t BYGRM AVA~L
0 \VJ %
_, 122902 N

TNy PN ROIRC /
WITN Ng

175 SWOYYl 1OV Lv3S

«=TREOPL Nd
ATGAISSY NOHSND

. —— PR e
BONX IN3RLSOVGY \ P
) ™
133 NR IS .
«-¥G2008 N4 Y
B2 ¥IvE v _
. DO 0% * 1
/l./ H
-  A—
i bt D et




m m .V - D” U6-E-gaUv ey Hhu\.;.ﬂiﬂ
OH DNV AT w8 ravg EFON M BY SHOSNI) NOISIA3Y

]
281 13q0H ¥04 Y v
NOLLYTIVLSHI ¥31V3H N ﬂ..luunn YTEI Ha.tu..:r_ i
K108 SOMTY J0fYd WD =/+ SN IV §
INCAY JSONTN Sivil =/+ SHOWIVL
NOLLVYOJY0D ALSYHONIMS o FOTLFTVISNE @

drnd J3Lvm

eoe C¥3LV3H HLIA @N3ND

3ATWA 440-1NHS

ONISNOH  LY.LSOWN3HL
CA3LV3H HLIA ONEND

\n ASSY 318v3

@XeXe)

CEYD HLIA T.NiND

(s1) \@ ASSY ¥3LVIH
\ b b

T T

.

= =

A




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 1

MODEL SL180-13 SWINGLOADER OPERATOR'S COMPARTMENT

ASSEMBLY
NUMBER DESCRIPTION
1803596 HEATER INSTALLATION
ITEM PART QTY
NO NUMBER DESCRIPTION USED
2 1801305 SHUT OFF VALVE 2
3 1800293 PIPE COUPLING-3/8" 1
4 1800962 STEEL PIPE NIPPLE 3/8" X 3" 1
5 1800906 STRAIGHT PIPE REDUCER BUSHING 1/2 TO 3/8 1
6 1800908 STRAIGHT PIPE REDUCER BUSHING 3/4 TO 3/8 1
7 1800692 1 3/4" HOSE CLAMP 6
8 1800743 1 1/16" DIAMETER CLAMP 2
9 1800450 H.H.C.S. 3/8-16 X 5/8" LONG 2
10 1800568 3/8" LOCK WASHER 2
11 1801304 NAME PLATE- (IN-COLD OUT-HOT) 1
12 1800845 1/8" POP RIVET 2
13 8700858 HEATER ASSEMBLY 1
14 1803740 FILTER BOX CORNER PLATE 4
15 1800442 H.H.C.S. 5/16-18 X 3/4" LONG 8
16 1800512 HEX NUT 5/16-18 8
17 1800074 5/16" LOCK WASHER 8

SWINGMASTER CORPORATION

11415 MELROSE AVENUE
FRANKLIN PARK,

ILLINOIS 60131

TEL: (847)451-1224



SR -Le-a* *3Is
m m 1_.\. _Il_ Lerig-gam ONWMYHA 3TVOS LON 00

‘ON ONwvydQ ‘W'Y AB NMVHQ S3IHONI NI 3¥Y SNOISNINIQ

‘ONT LIA9TIELVYD /M 181 1300OW Q314103dS 10N S3INVYII0L ¥OJ 1-D

HNOILYDIIID3dS HALSYNONMS 33S

iy STIONY ? ‘
NOILVIIVLISNI J3LV3H o/ Spmoza 3ovid | NOLLVTIVISHNI @
9z109 SIONMI “LSy¥NHHT3 =/+ SI¥YNID30 30vd €

3AIQ TVIILSNONI OTL -/+ SNOWLOVY

0314103dS 3SMHIHLO SSTINN

NOLLVYOdY0D ¥HALSYWONIMS

S3ONVYII0L

mu>..<> 440—=LNHS
NYNL3Y

TIVM3YId NO 31vo0T1{0lL d3Lv3H OL




PARTS BOOK

SWINGMASTER CORPORATION

MACHINE SECTION 1
MODEL SL180-13 SWINGLOADER OPERATOR’S COMPARTMENT
ASSEMBLY
NUMBER DESCRIPTION
1805615 HEATER INSTALLATION
ITEM PART QTY
NO NUMBER DESCRIPTION USED
002 1800692 1 3/4" HOSE CLAMP 6.00
003 1800908 STRAIGHT PIPE REDUCER BUSHING 3/4 TO 3/8 2.00
004 1801305 SHUT OFF VALVE 4.00
005 1800743 1 1/16" DIAMETER CLAMP 2.00
006 1800450 H.H.C.S. 3/8-16 X 5/8" LONG 2.00
007 1800568 3/8" LOCK WASHER 2.00
008 1801304 NAME PLATE- (IN-COLD OUT-HOT) 1.00
009 1800845 1/8" POP RIVET 2.00
010 8704051 WATER TREAT FILTER 1.00
011 1800754 STRAIGHT MALE 3/8 PIPE TO 3/8 TUBE 3.00
012 1800781 90 DEG MALE ELBOW 3/8 PIPE TO 3/8 TUBE 1.00
013 1800913 3/8 PIPE SERVICE TEE M-F-F 2.00

T T e e e e e . e e e e e e e e e e e e e e e e e e = = e e - - = e = e e . e o = = e e = e

SWINGMASTER CORPORATION

11415 MELROSE AVENUE TEL: (847)451-1224

FRANKLIN PARK, ILLINOIS 60131



— —o1-21 : Lo [
18— 86-01-21 rave LA
‘ON ONWMYY0 M A8 NAVHG S3HINI NI 3¥v SNOISNINIG
— 0314193dS LON SIONVNTIOL ¥0d 1=9
02-0811S 130K NOUYOLIDIMS HILSYNONMS 338 ) H
NOILVIIVLSNI ll@ {
SITONY NDILYIIVLSNI !
~/+ SWH030 39v1d | |
SNOILONYLSNI ONWLYHIHO %® SONILYY avol |“\M M(H:Mwm ww«._._m m m
L£109 SIONITH *MHVd NINYYES =/+ SNl d :
~/+ SNOWOVad 1
MGV ISONTIN Sirt 031410345 mms,mu:._.o SSIINN “
NOLLVYOdHOD YHLSVNONIMS S3ONVEEI0L SI0H @ !
dvl 02-+/1
|
|.|_n-|
— i
{ . _
(-] \ |
1
[ ee— ¥ Rt H
3LYIH _ = mnr_m |
| —t ° .

- ! \_
- e:m,.c. L \ fl2 1 % i

1l




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

SECTION

1

MODEL SL180-13 SWINGLOADER

NUMBER

1806905

PART

NUMBER
1803628
1800678
1800512
1800430
1800567
1806213
1806906
1801317
1806215
1801370
1806216
1803639
1803638

LOAD RATINGS & OPERATING INSTRUCTIONS

DESCRIPTION
INSTRUCTIONS MOUNTING PLATE
1 5/8" MUFFLER CLAMP
HEX NUT 5/16-18
H.H.C.S. 1/4-20 X 1/2" LONG
1/4" LOCK WASHER
OPERATING INSTRUCTIONS COVER PLATE
LOAD CHART RATINGS
H.H.C.S. 3/4-10 X 5-1/2" LONG
LOAD RATING INSTRUCTION PLATE
LOAD RATING INSTRUCTIONS AND DEFINITION
TIRE INFLATION & ATT. WEIGHT CHART
HAND SIGNAL COVER PLATE
HAND SIGNAL CHARTS

SWINGMASTER CORPORATION

11415 MELROSE AVENUE

FRANKLIN PARK,

ILLINOIS 60131

FRRPRPPPBEBNNODR NP

OPERATOR'S COMPARTMENT

TEL: (847)451-1224



SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION L
MODEL SL180-13 SWINGLOADER OPERATOR’S COMPARTMENT
ASSEMBLY
NUMBER DESCRIPTION
1801260 TOOL KIT
ITEM  PART QTY.
NO. NUMBER DESCRIPTION USED
1 1801269 SPECIAL SOCKET WRENCH 1.00
2 1801270 PLIER 1.00
3 1801271 SCREW DRIVER 1.00
4 1800370  WRENCH 1.00
5 1800371  HANDLE 1.00
6 1800375 GREASE GUN 1.00
7 1800377 GREASE GUN HOSE 1.00
8 1801069 3/8" FEMALE COUPLER BODY 1.00

SWINGMASTER CORPORATION

: 1-1224
11415 MELROSE AVENUE TEL: (847) 45

FRANKLIN PARK, ILLINOIS 60131



